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3°9mEol dmbaggdgdo
Tets Data
60830l Gamnbmds 2 Lsgogaro Bodmdols Bemdgdo 83 215/215 /70
Quantity of samples _ Size of test samples , mm
83300l Bggagdo
.. .Test Results
Bodndob # ° 1 5
Sample
3°9m3g0b motopo
T 8.4.2024 8.4.2024
est Day

Bodydol bbeagsbgds , comg 08 28+
Sample age , day
358mgool bsby®demonmds , §a

: 49 52
Duration of test , sec
B0dw@ol Bedgdo , 83
Sample size , mm A/B 215/215 215/215

B 70 70

Boddob b , 39
Concrete weight , kg 4.692 4.625
g erndomo fmbs , 3/8°
Density weight , kg/m? L =
9M©3930 WdBHZOM™MZS , 36
Load of destruction , kN i -
bod33039 3193335%0 E R, 323 20.87 23.32
Strength on compression , R , Mpa

sLi336s B30l badryaemem bodBHzoage R =20.095 dads
Conclusion Block average strength R =20.095 MPa
cradmMadmdaols dgbg
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BEDEGI
Quality Test Laboratory
Comoression Report

CUSTOMER ! "daegpn” DATE : 4/8/2024
CUSTOMER I E3BMGSGMGnS RAPOR NO : #1/8.4.2024
ADRESS 1 : mAbj30 , ddgdo Lemm3znblzgdol J. 6 STANDARD -
ADRESS 2 i RESERVE 1
BLOCK TYPE : J39937360ma dogmobeb 21.5x21.5x 7 RESERVE 2
. RESERVE 3
T.no |WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY [FORCE STRENGTH
mm mm mm g gfcm3 t1 t2 day kN N/mm2
1 Jas 215 58 4625 173 2.3.2024 £.4.2024 28+ 1078.00 23.32
2
3
4
5
6
AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 26
D1
960 [ 20.8
720 15.6
480 10.4
240 5.2
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Controlerer \\/ ‘ /j\ il
\ = b~ Renat Begishev




BEDEGI
Quality Test Laboratory
Comoression Report

CUSTOMER : "Bgegan” DATE : 4/8/2024
CUSTOMER I gasdmfadmfos RAPOR NO : #1 /8.4.2024
ADRESS 1 : m6bB)30, 38380 Lemmznblb 3)dol 1. 6 STANDARD :
ADRESS 2 2 RESERVE 1
BLOCK TYPE : J3o13360m0 dogmobol 21.5 x 21, x 7 RESERVE 2
: RESERVE 3
WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY  [FORCE STRENGTH
mm mm mm g gfcm3 t1 t2 day kN Nfmm2
1 fais 215 70 4692 1.75 2.3.2024 5.4.2024 28+ 964.70 20.87
2
3
4
5
6
AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 26
960 ok 20.8
720 15.6
480 104
240 5.2
0
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